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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 99% BANDWIDTH
RESULT: Pass

5.1.3 20pB BANDWIDTH
RESULT: Pass

5.1.4 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.5 CoNDUCTED EmissiON oN AC MAINS
RESULT: Pass




Priifbericht - Produkte

A TUVRheinland®

Test Report - Products
Prifbericht - Nr.: CN224RW6 001 Seite 3 von 17
Test Report No. Page 3 of 17
Table of Contents
TEST SUMMARY «.oeeeeieieesesisesesssssssssssssssssssesesesssssssssssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssesessseseeeeeeeeseseseeessssnn 2
1 GENERAL REMARKS ...oiiiiiiiiiiiiiiiiiiesesesesseseessssssmssssssssssssssssssssssssssssssssssssssnssssssssssssssssssssssssssmsmesenesensne 4
1.1 COMPLEMENTARY IVIATERIALS ..ccceteeeeeeeemsnsnsnsnsssssssssssssssssssssssssssssssssssssssssssssssssemememeteeeeeeeseeesesesesemsnssnns 4
2 T E ST S TE S ituuuuuiiiiierrennssuiirieensssssssseressssssssssseessssssssseseesnsssssssessssnsssssssesessnsssssssesessnsssssssemesnnsssssssesennnnns 5
2.1 TEST FACILITIES iiiiiiiiiiiiiieieeeeeeeseessnsnsnsssssssssssssssssssssssssssssssssssssssssssssssssssememeseseeeeseeseesessesesssesssssssnnnsnne 5
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS ....cuuuuuuuennnnsssnssssssssssssssssssssssssssseseseseeesmesessssssssssssssnns 5
2.3 TRACEABILITY oiiiiiiiiieseeeseseeseeesssssssnsssnsnssssssssssssssssssssssssssssssssssssssssssssssssssseneseseeeeeeesessessssssesessssssssnnsnnn 6
2.4 CALIBRATION ...euuuuurerersnssssssseressnsssssssereesnsssssssesessssssssssesessssssssssesessssssssssessssssssssseesssnssssssseesssnnnssssseesnes 6
2.5 IMEASUREMENT UNCERTAINTY teveieteeeeeerereseeeeseeseseessssssensnsnsnssssssnsnsssssssssssssssssssssssnssssssssssssssssssssesssssees 6
2.6 LOCATION OF ORIGINAL DATA ceeeeuuiiiirireeesssisirersssssssssrssssssssssseressnssssssseresssssssssseressnsssssssersssnssssnssenees 6
2.7 STATUS OF FACILITY USED FOR TESTING ..ititeeessssssirerssnsssssssresssnsssssssemsssnsssssssessssssssssssessnsssssssssessnnnssns 6
3 GENERAL PRODUCT INFORMATION ..ieeceessuiiiieesnssssssiimessnsssssssemsssnsssssssemessssssssssessssssssssssesssnnsssssssessnnnses 7
3.1 PRODUCT FUNCTION AND INTENDED USE ......ciitiiemeeuiiiiiieemsssssiimessmssssssieressnsssssssemessnsssssssesssnnsssssssensnns 7
3.2 RATINGS AND SYSTEM DETAILS ..iiiiiiiiiiiiiierereeeeeeeeeessesesessmsmssssssssssssssssssssssssssssssssssnssssssssssssssssssssessssenns 7
3.3 INDEPENDENT OPERATION IVIODES ....cccictiiiiiieeeeeeeeeeessmsesmsnssssssssssssssssssssssssssssssssssnsnssssssssssssssssssssesennenns 8
3.4 NOISE GENERATING AND NOISE SUPPRESSING PARTS ..ccuuuiiiiiiiiemesiiiiiiesssssssssiesssssssssssiemsssssssssssesssnnnes 8
3.5 SUBMITTED DOCUMENTS 1itiiitititeteteeeeeesessesessssmsmssssssssssssssssssssssssssssssssssssssssssssssssssssssrememeememmmememesesessnn 8
4 TEST SET-UP AND OPERATION IMIODES......ccteemuuuiiiirmssnsssssremsssnsssssremssssssssssmessnsssssssemessnsssssssesessnssssssees 9
41 PRINCIPLE OF CONFIGURATION SELECTION ....eevteeeussssrreressnssssssrersssnssssssressssssssssssessssssssssssesssnssssssseessnns 9
4.2 TEST OPERATION AND TEST SOFTWARE ...ceeeuuuuuirrerrssnsssssrrerssssssssssmemsssssssssemessnsssssssemessssssssseesesnsssssssees 9
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT .ceuuuuiiiirreemssssssrrrrssnsssssssreessnssssssssesssnssssssssssssnsnsnnes 9
4.4 COUNTERMEASURES TO ACHIEVE EMOC COMPLIANCE .....coiiiieemsssiiiimrssnsssssssmmsssssssssssessssnssssssssssssnsssnnes 9
4.5 TEST SETUP DIAGRAM ...cevvveeeeeenensnsnsnsssssssssssssssssssssssssssssssssssssssssssssereseseeemeeeeeeeeeeeeeseseserssssssssnsnsnsnnnsn 10
TEST RESULTS tiiitieeeeeeeeeeeeeeeereessesssssnsnsnsnsssssssssssssssssssssssssssssssssssssssssssssssssssesesesessssesssssessssesessssssnsnnnn 12
5.1 TRANSMITTER REQUIREMENT & TEST SUITES...iiititiririrerereremeeeeeeeeessssmsmsmssssssssssssssssssssssssssssssssnsnsssssss 12
5.1.7  AnNtennNa REQUIFEMENL.............uuueeeeeeeeeeee ettt 12
5.7.2  99% BANAWIMN.c.....ooooeeeeeeeeeeeeeee e e e e e e e e e e ettt 13
5.7.3  20AB BANAWIALN ... e e e e 14
5.1.4 Radiated SPUOUS EMUSSION ..........cooeeeieeeieieeeeeee ettt e e e e s s s aaaaaeeeaasans 15
5.1.5 Conducted EmiSSiON ON AC MAaINS.........coouuueeeieeeieeeeeee ettt ettt e e e eeaeeeaeaaaeens 16
6 PHOTOGRAPHS OF THE TEST SET-UP .....cceiiiiiiiiiinniniesinisnnnssnn s ssnssanas 17
7 IS 0 i 17 = 10 =5 17




A_ TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prifbericht - Nr.: CN224RW6 001 Seite 4 von 17

Test Report No. Page 4 of 17

1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of the Test Set-up
Appendix B: Test Results.




A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Priifbericht - Nr.: CN224RW6 001

Test Report No.

Seite 5 von 17
Page 5 of 17

2 Test Sites

2.1 Test Facilities

TUV Rheinland (Shenzhen) Co., Ltd.

362 Huanguan Road Middle Longhua District, Shenzhen 518110 People’s Republic of China

FCC Accreditation Designation No.: CN1260
ISED wireless device testing laboratory: 25069, CAB identifier: CN0078

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Unwanted Emission Testing (TS9975)

Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver R&S ESR7 102021 10.08.2022
Signal Analyzer R&S FSV 40 101439 09.08.2022
System Contraller R&S SCI-100 $10010038 N/A
nterface
Filterbank R&S Wilan 100759 09.08.2022
OSsP R&S OSP 120 102040 N/A
Pre-amplifier R&S SCUO8F1 08320031 09.08.2022
Amplifier R&S SCU-18F 180070 09.08.2022
Amplifier R&S SCU40A 100475 09.08.2022
Trilog Broadband
Antenna Schwarzbeck VULB 9162 193 08.08.2022
(30 MHz - 7 GHz)
Double-Ridged
Antenna (1 -18 ETS-LINDGREN 3117 00218717 08.08.2022
GHz)
Wideband Ridged
Horn Antenna (18- Steatite QMS-00880 19067 08.08.2022
40 GHz)
Active Loop Schwarzbeck FMZB 1513 302 13.00.2022
Test software R&S (VI1E(';/.I goB % 0) N/A N/A
Control PC Dell OptiPlex 7050 36NVIP2 N/A
3m Semi-Anechoic Albatross SAC-3m APC17151-SAC 22.06.2024
Chamber
EMI Test Receiver R&S ESR7 102021 10.08.2022




A TUVRheinland®

Priifbericht - Produkte
Test Report - Products

Prifbericht - Nr.: CN224RW6 001 Seite 6 von 17
Test Report No. Page 6 of 17
Conducted Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESR3 102428 10.08.2022
Artificial Mains R&S ENV216 102333 10.08.2022
Network
EMC32 test R&S EMC32(Ver.10.50.0 N/A N/A
software 0)

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Parameter Uncertainty
Conducted Emission, (9kHz to 150kHz)/(150kHz to 30MHZz) +3.70dB / +3.30 dB
Radiated Emission (3m SAC), 30MHz to 1000MHz +4.52 dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co.,
Ltd. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Shenzhen) Co., Ltd. Test facility located at 362 Huanguan Road Middle Longhua
District, Shenzhen 518110 People’s Republic of China is listed on the US Federal Communications
Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Lenovo Go Wireless Mobile Power Bank which supports wireless charging (WPT)
technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value
FCC ID: AS5MPBLG1W
Product name: Lenovo Go Wireless Mobile Power Bank
Type Number: PBLG1W
USB-C / Type-C Input: DC 5V, 3A or DC 9V, 3A
Operating Voltage: USB-C / Type-C Output: DC 5V, 3A or DC 9V, 3A

DC 7.7V, 5000mAh (38.5Wh) via internal lithium battery pack
AC 120V, 60Hz via external AC/DC Adapter or

Testing Voltage:

DC 7.7V
Technical Specification of WPT
Frequency Range: 111~205KHz
Type of Modulation: FSK

Wireless output: 15W maximum
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3.3 Independent Operation Modes

The basic operation modes are:
A. Discharging
1. WPT (Wireless load)
2. Type C port + WPT
3. Type C cable + WPT
4. Type C port + Type C cable + WPT
B. Charging + Discharging
1. Charging by type C port + WPT
2. Charging by type C port + Discharging by Type C cable + WPT
3. Charging by type C cable + WPT
4. Charging by type C cable + Discharging by Type C port + WPT

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - ID Label and Location Info
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order
to measure its highest possible radiation and conducted level. The test modes were adapted accordingly
in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

Table 3: Auxiliary Equipment Used during Test

Description Manufacturer Model S/N Rating
GaN Fast Charger Input: AC 100-240V,
(3C1A) set UGREEN Ch224 80766 50/60Hz, 1.8A max
Wireless charge YBZ / / /
Load
Mobile Phone HTC D626w / /

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 30MHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.203

RSS-Gen Clause 6.8
the use of antennas with directional gains that do

Limit not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, and the antenna is permanent
attachment and no consideration of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 99% Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

RSS-Gen Clause 6.7
ANSI C63.10: 2013
Shielded Room

2021-12-03 — 2022-01-10
AC 120V, 60Hz or battery
A B

Low / Middle / High

23 °C

55 %

101 kPa

For the measurement records, refer to the appendix B & C.

Pass
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5.1.3 20dB Bandwidth

RESULT:

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.215(c)
ANSI C63.10: 2013
Shielded Room

2021-12-03 — 2022-01-10
AC 120V, 60Hz or battery
A B

Low / Middle / High

23 °C

55 %

101 kPa

For the measurement records, refer to the appendix B & C.

Pass
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5.1.4 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard : FCC Part 15.209 & 15.205
RSS-216 Clause 6.2.2.2
Basic standard : ANSI C63.10: 2013
Limits . Referto 15.209(a)
RSS-216 Clause 6.2.2.2 & 6.2.3
Kind of test site : 3m Semi-anechoic Chamber
Test Setup
Date of testing : 2021-12-03 — 2022-01-10
Input voltage : AC 120V, 60Hz or battery
Operation mode . AB
Test channel : Low/ Middle / High
Ambient temperature . 23°C
Relative humidity 55 %
Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B & C.

Note1:

Measurements are to be taken in dBuV/m, corrected, and the end result shall be mathematically converted to
the dBuA/m for RSS and presented against the correct limit.

E [dBuA/m] = AF [dBS/m] + V [dBuV] + Cable loss [dB]

E [dBuA/m] is the magnetic field strength (Final Test results)

AF [dBS/m] is the magnetic antenna factor of the antenna (H-field)

V [dBuV] is the reading level on the spectrum analyzer

Note that when using the AF [dBS/m] the 51.5 dB is already account for into the antenna factor.

Note2: This products are portable device, so radiated spurious emissions were performed on the EUT
rotated in each of three orthogonal axis positions, only the worst case (EUT in horizontal X orthogonal
orientation) recorded.
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5.1.5 Conducted Emission on AC Mains

RESULT:

Test Specification
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207
RSS-216 Clause 6.2
ANSI C63.10: 2013
150KHz - 30MHz

FCC Part 15.207(a)
RSS-216 Clause 6.2.2.1
Shielded Room

2021-12-03 — 2022-01-10
AC 120V, 60Hz or battery
A B

Not connected

23.1°C

52 %

101 kPa

For the measurement records, refer to the appendix B & C.

Pass
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix A.

7 List of Tables

Table 1: List of Test and Measurement EQUipment...............c.ooiiiii i 5
Table 2: Technical Specification of EUT ... 7
Table 3: Auxiliary Equipment Used during Test ... 9
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Appendix B.1: Test Plots of 99% Bandwidth
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Appendix B.2: Test Plots of 20dB Bandwidth
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Appendix B.3: Test Plots of Radiated Spurious Emission
9kHz-30MHz

EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: WPT (Wireless load)
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
150T
1401
1207
1001
e 1
S 8T
é_ 4
o 60T
£ +
T>> 40T
3 1
- 201 *
0__
-20T
9k 20 30 50 100k 200 300 500 ™ 2M 3M 5M 10M 20 30M

Frequency in Hz

Critical_Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
0.147180 80.44 104.24 23.80 100.0 | X 56.0 20.1
0.299250 46.46 98.08 51.62 100.0 | X 94.0 20.1
0.427179 53.42 94.99 41.57 1000 | X 48.0 20.1
0.725679 38.02 70.40 32.38 100.0 | X 357.0 20.1
1.322679 36.30 65.20 28.90 100.0 | X 48.0 20.1
14.819143 27.08 69.50 42.42 100.0 | X 4.0 20.5
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EUT Information
EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: WPT (Wireless load)
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
150T
1407
1207
1007
E 1
S 80T
5_ 4
S 60T
£ +
T 40t * % .
3 1
- 207 *
O__
-20T
9k 20 30 50 100k 200 300 500 ™ 2M 3M 5M 10M 20 30M

Frequency in Hz

Critical _Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
0.147381 71.81 104.23 32.42 1000 | Y 328.0 20.1
0.299250 42.82 98.08 55.26 100.0 | Y 351.0 20.1
0.427179 44.37 94.99 50.62 100.0 | Y 304.0 201
1.322679 30.97 65.20 34.23 1000 | Y 162.0 20.1
16.354286 26.33 69.50 43.17 100.0 | Y 47.0 20.5
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EUT Information
EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: WPT (Wireless load)
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
150T
1401

120+
1007

Level in dBpV/m
o)
<

9k 20 30 50 100k 200 300 500 ™M 2M 3M 5M 10M 20 30M
Frequency in Hz

Critical _Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
0.147381 81.39 104.23 22.83 100.0 | Z 46.0 20.1
0.427179 55.14 94.99 39.85 100.0 | Z 24.0 20.1
0.725679 40.97 70.40 29.43 100.0 | Z 4.0 20.1
1.322679 34.99 65.20 30.21 100.0 | Z 96.0 20.1
1.621179 34.48 63.44 28.95 100.0 | Z 310.0 20.2
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30MHz-1GHz

EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: WPT (Wireless load)
Test Voltage:: Battery
Remark: Temp 22 Humi:52%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
E 50T
! . [
@ 40 |
= a0l * % *
° L *
820t ¥
10T
0__
t t —— t t t t t —t— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
37.469000 22.38 40.00 17.62 1000 | H 341.0 -21.0
108.376000 33.89 43.50 9.61 100.0 | H 187.0 -19.0
168.273500 34.80 43.50 8.70 100.0 | H 240.0 -21.3
344.910500 26.75 46.00 19.25 100.0 | H 4.0 -14.8
874.094000 33.54 46.00 12.46 1000 | H 283.0 -5.2
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EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: WPT (Wireless load)
Test Voltage:: Battery
Remark: Temp 22 Humi:52%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
E 50T
§ s . [
@ 40 |
E 30} g 3 b
g 4 * * *
- 20T
10T
0__
t t —— t t t t t —t— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
37.663000 36.95 40.00 3.05 100.0 | V 185.0 -20.9
53.765000 33.87 40.00 6.13 100.0 | V 203.0 -18.4
109.055000 26.28 43.50 17.22 100.0 | V 166.0 -19.0
186.800500 26.50 43.50 17.00 100.0 | V 147.0 -19.9
332.058000 25.35 46.00 20.65 100.0 | V 319.0 -15.4
868.662000 34.65 46.00 11.35 1000 | V 10.0 -5.2
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Appendix B.4: Test Plots of Conducted Emission on AC Mains

EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: Charging by type-C cable+ Discharging by Type C port &WPT
Test Voltage: AC 120V/60Hz
Test By: Kevin Zhou
Review By: Gary Chen
Remark: SR1
80T
70T
60-\ l
2 50+
m —_—
©
£ 401
[3) 4
%
4 307 * x*¥ X ¥ "
T *
201 * e
10T
0 f f ——+— f f —t—+—+—+—1 f i
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin Line Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.294000 --- 21.43 50.41 28.98 | L1 9.6
0.294000 29.36 --- 60.41 31.05 | L1 9.6
0.516000 28.66 56.00 27.34 | L1 9.7
0.524000 --- 20.99 46.00 25.01 | L1 9.7
0.584000 30.07 - 56.00 25.93 | L1 9.7
0.588000 --- 23.05 46.00 22.95 | L1 9.7
0.812000 28.27 --- 56.00 27.73 | L1 9.7
0.844000 --- 21.04 46.00 2496 | L1 9.7
0.944000 20.36 46.00 25.64 | L1 9.7
0.960000 28.65 56.00 27.35 | L1 9.7
1.472000 27.37 - 56.00 28.63 | L1 9.7
1.472000 --- 19.96 46.00 26.04 | L1 9.7




Priifbericht - Produkte
Test Report - Products

Appendix B
CN224RW6 001
Page 10 of 12

A TUVRheinland®

EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: Charging by type-C cable+ Discharging by Type C port &WPT
Test Voltage: AC 120V/60Hz
Test By: Kevin Zhou
Review By: Gary Chen
Remark: SR1
80
70
60 [
2 50
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0+ ; ; —— ——— } } ——t——— } i
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuv) (dBpV) | (dBuV) | (dB) (dB)
0.294000 31.60 - 60.41 28.81 | N 9.6
0.294000 - 25.27 50.41 2514 | N 9.6
0.588000 30.73 46.00 15.27 | N 9.7
0.588000 36.12 - 56.00 19.88 | N 9.7
0.884000 36.25 - 56.00 19.75 | N 9.7
0.884000 - 32.53 46.00 13.47 | N 9.7
1.176000 - 30.36 46.00 15.64 | N 9.7
1.180000 33.76 56.00 2224 | N 9.7
1.472000 - 27.02 46.00 18.98 | N 9.7
1.476000 32.54 - 56.00 2346 | N 9.7
2.948000 30.76 - 56.00 2524 | N 9.9
2.948000 - 25.29 46.00 20.71 | N 9.9
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EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: Charging by type-C port+ Discharging by Type C cable &WPT
Test Voltage: AC 120V/60Hz
Test By: Kevin Zhou
Review By: Gary Chen
Remark: SR1
80
70
60 [
2 50
@
o
£ 40
5 50l
3 30+ * &% x * *
- *
20 ¥ * * *
*
10
0+ ; t —— ——— } } ——t——— } i
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuv) (dBpV) | (dBuV) | (dB) (dB)
0.418000 - 20.60 47.49 26.88 | L1 9.7
0.422000 29.24 - 57.41 28.17 | L1 9.7
0.524000 - 21.03 46.00 24.97 | L1 9.7
0.532000 28.91 - 56.00 27.09 | L1 9.7
0.588000 - 25.07 46.00 20.93 | L1 9.7
0.592000 31.73 - 56.00 24.27 | L1 9.7
0.816000 - 21.52 46.00 24.48 | L1 9.7
0.832000 29.03 56.00 26.97 | L1 9.7
1.472000 - 20.44 46.00 25.56 | L1 9.7
1.472000 27.87 - 56.00 2813 | L1 9.7
3.144000 - 16.82 46.00 29.18 | L1 9.9
3.184000 28.06 - 56.00 2794 | L1 9.9
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EUT Information

EUT Name: Lenovo Go Wireless Mobile Power Bank
Model: PBLG1W
Test Mode: Charging by type-C port+ Discharging by Type C cable &WPT
Test Voltage: AC 120V/60Hz
Test By: Kevin Zhou
Review By: Gary Chen
Remark: SR1
80T
70T
60-\ l
Z 50T
@
a 1
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a0k X
- T " £ * K
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150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuv) (dBpV) | (dBuV) | (dB) (dB)
0.150000 35.04 - 66.00 30.96 | N 9.6
0.150000 30.32 56.00 25.68 | N 9.6
0.442000 - 21.57 47.02 2545 | N 9.7
0.442000 29.54 - 57.02 2748 | N 9.7
0.552000 - 22.56 46.00 2344 | N 9.7
0.592000 31.99 - 56.00 24.01 | N 9.7
1.028000 26.86 - 56.00 29.14 | N 9.7
1.028000 - 17.80 46.00 28.20 | N 9.7
1.768000 - 17.45 46.00 28.55 | N 9.7
1.768000 26.32 - 56.00 29.68 | N 9.7
2.836000 26.31 - 56.00 29.69 | N 9.9
3.240000 - 18.30 46.00 27.70 | N 9.9
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